SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 5

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 26,5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result |
ML f 826.26 MHz 14,45 dam nd8 down 4.855 MHz ML 29,38 MHz 13.89 dam nd8 down 9,79 WHz
T 1 824.072 MHz -11.65 dam nd8 26.00 dB TL L £24.145 MHz -11.63 dam n 26,00 d8
T2 1 828.928 MHz -11.71 d8m Q factor 170.2 T2 1 B33.935 MHz -12.24 dBm Q factor 4.7
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Date: 16.FEB 2018 21:18.51
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Cate: 16.FEB.2018 21:26.01
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Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 39 dBm)| ™M1[1] 14.98 dBm)
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CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 834,522 MHz 13.39 dam nd8 down 4.905 MHz ML £34.262 MHZ 14,98 dam nd8 down 9.95 WHz
T 1 834.032 MHz -12.29 dm nd8 26.00 dB TL L £31.505 MHz -11.11 dam nd8 26,00 d8
T2 1 838.938 MHz -12.66 dBm Q factor 170.1 T2 1 B41.455 MHz -10.83 dém Q factor 83.8
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Date: 16.FEB.2018 21:23:18
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DCate: 16, FEB.2018 21:33.29
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Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.16 dBm) ™M1[1] 14.66 dBm)
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CF 846.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 848,598 MHz 12.16 dam nd8 down 4.905 MHz ML L B4D.783 MHz 14.66 dBm nd8 down 9,83 WHZ
TL 1 844.032 MHz -13.68 dam nd8 26.00 dB TL L £39.025 MHz -11.47 dbm 26.00 dB
T2 1 848.938 MHz -14.24 dBm Q factor 173.0 T2 1 B4B.BSS MHz -11.32 d8m 85.5
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Date: 16.FEB.2018 21:24:33

Cate: 16, FEB.2018 21:34:42
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saronas. FCC RF Test Report

Report No. : FG811821B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.09 | 109 | 272 | 27 | 45 | 451 | 909 | 9.01 - - -
Middle CH 1.09 | 1.09 | 271 | 273 | 45 | 45 | 901 | 899 - - -
HighestCH | 1.09 | 1.09 | 275 | 272 | 45 | 4.49 | 9.03 | 895 - - -
Mode LTE Band 5 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.08 - 2.73 4.50 - 9.03 - - - -
Middle CH 1.09 - 2.73 4.49 - 9.01 - - - -
Highest CH | 1.09 - 2.72 4.51 - 9.01 - - - -
SPORTON INTERNATIONAL INC. Page Number 1 A4-12 of 41
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.9955 MHz 15.03 dam ML 25,0804 MHz 14,50 dBm
T 1 824.15734 MHz .03 dBm Oce Bw 1.088111688 MHz TL L 824.15734 MHz 8.35 dBm Oce Bw 1.093706294 MHz
T2 1 825.24545 MHz 8.68 dam T2 1 825.25108 MHz 5.87 dam
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Date: 16.FEB 2018 21:48 11

L U ]

Cate: 16.FEB.2018 214831

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.4552 MHz 15.66 dam ML L £36.1B95 MHz 15.23 dem
TL 1 835.95455 MHz 9.54 dBm Oce Bw 1.093706294 MHz TL L 835.95734 MHz 8.56 dBm Oce Bw 1.093706294 MHz
T2 1 837.04825 MHz 8.56 dam T2 1 837.05108 MHz 8.00 dam

L I ]

Date: 16.FEB 2018 21:58.07

- ) J

Date: 16, FEB.2018 21:58:17

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
| M1[1] 15.24 dBm) M1[1] 15.80 dBm)
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CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 846.121 MHz 15.24 dBm ML 5454453 MHz 15.80 dBm
T1 1 847.75734 MHz 7.70 dBm oce Bw 1.085314685 MHz T1 1 B47.75455 MHz 7.98 dam oce Bw 1.088111888 MHZ
T2 1 943.94266 MHz 7.50 dém T2 1 848.84266 MHz 8.71 dbm

Date: 16.FEB.2015 22.00:35
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Cate: 16 FEB.2018 2200.45
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

L I ]

Date: 16.FEB 2018 20.07:37

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.68 dBm) 16.57 dBm)
- M1 826.25520 MHz - 626.14140 MHZ,
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CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.2552 MHz 16.68 dam ML 526.1414 MHz 16.57 dam
T 1 824.13936 MHz 10.39 dBm Oce Bw 2.721278721 MHz TL L 82414535 MHz 9.30 dBm Oce Bw 2.703296703 MHz
T2 1 826.86064 MHz 10.80 dBm T2 1 B826.84B65 MHz 9.94 dBm

L U ]

DCate: 16, FEB.2018 20,0747

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

L I ]

Date: 16.FEB.2018 20.16:33

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.79 dBm) ™M1[1] 16.67 dBm)
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CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.6958 MHZ 16.79 dam ML L B35.453 MHZ 16.67 dam
T 1 835.14535 MHz 10.16 dBm Oce Bw 2.709250709 MHz TL L 835.13936 MHz 9.84 dBm Oce Bw 2.733266733 MHz
T2 1 837.85465 MHz 10.13 dam T2 1 837.87263 MHz 9.07 dam
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DCate: 16, FEB.2018 201643

Highest Channel

/ 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Date: 16.FEB.2018 20.19.00

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.81 dBm| mili] 16.11 dBm|
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CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.6916 MHz 16.31 dBm ML B45.3152 MHz 16.11 dBm
TL 1 846.11538 MHz 10.09 dBm Oce Bw 2.745254745 MHz TL 1 B46.13337 MHz 9.22 dém Oce Bw 2.7152B4715 MH2z
T2 1 948.95064 MHz 9.20 dbm T2 1 846.84665 MHz 8.75 dbm
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Cate: 16 FEB.2018 20.18:10
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 5

Lowest Channel

/ 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

Date: 16.FEB. 2018 20.2766

Cate: 16, FEB.2018 20.28.06

U

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 0 dE SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 14.80 dBm) ™M1[1 13.26 dBm)
- 825.19100 MHz - 627.23900 MHZ,
Occ B 4.495504496 MHz Tioce Bu 4.505404505 MHZ
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CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825,191 MHz 14,80 dam ML 27.239 MHz 13.26 dam
T 1 824.26224 MHz 9.36 dBm Oce Bw 4,495504496 MHz TL L 82425225 MHz 9.51 dBm Oce Bw 4,505494505 MHz
T2 1 828.75774 MHz 8.45 dam T2 1 828.75774 MHz 9.11 dam

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM
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Date: 16.FEB 2018 20:36 51

Cate: 16.FEB.2018 20.37:01
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ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.96 dBm) 13.54 dBm)
- , 834.92200 MHz - £36.91000 MHZ,
T Occ B 4.495504496 MHz 7 4.495504496 MHz
s [ B, e 1 - Fr L o |-
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od 0 di .
/
-10 df L -10 d 7
204 J/ 20d J“
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-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,922 MHz 14,96 dBm ML 36,91 MHz 13.54 dam
T 1 834.25225 MHz .44 dBm Oce Bw 4,495504496 MHz TL L 834.25225 MHz 8.60 dBm Oce Bw 4.495504496 MHz
T2 1 838.74775 MHz 8.72 dam T2 1 838.74775 MHz 9.50 dam

Highest Channel

/5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

Date: 16.FEB.2015 20:39.18

Cate: 16 FEB.2018 20.39.26

)i

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.80 dBm| mili] 1 dBm
845.12100 MHz 846.97000 MHz
20 T 55 20 T 55
'3 Oce By 4.495504496 MHz - T Oce B 4.485514486 MHz
w0 B T AW LW e LY VAT 104 . S re,
/ \ /
od 1 * od
1 \ / Y
_10d ! \ 10 d / \\
]
20 d - \ 20 di ;[ l‘
J \ i \
A A ) . J
30 dBm= T -30 dBgrr i T
R g v S ey
"y W
40 df ] 40 d '”
50 df -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.121 MHz 14.30 dBm ML B46.57 MHz 14.53 dBm
T1 1 844.25225 MHz 9.44 dBm oce Bw 4.495504496 MHz T1 1 B44.25225 MHz 9.03 dBm oce Bw 4. 485514486 MHZ
T2 1 848.74775 MHz 7.58 dém T2 1 846.73776 MHz 8.76 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
16.49 dBm)| MI[1] 15.33 dBm
830.6380 MHz 831.0180 MHz
= N 0.090900091 MHz @ Uy B 9.010989011 MHZ
I A E et e e T2
10d - - 10d -
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04 / \ a \
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10 d - -10 di
T T T \
204 vV 20 .‘L}
) o ) i R s Yt
- a0 B
40 d -40 de
50 df 50 d
-6 df -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 830,838 MHz 16.49 dam ML B31.018 MHz 15.33 dam
T 1 824.5245 MHz 10.00 dBm Oce Bw 9.090305051 MHz TL L £24,5045 MHz 10.15 dBm Oce Bw 9.010969011 MHz
T2 1 833.6154 MHz 8.96 dam T2 1 833.5155 MHz 9.27 dom

L I ]

Date: 16.FEB.2018 20.48:14

)i ) ]

DCate: 16, FEB.2018 20.48:24

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5.69 dBm)| ™M1[1] 15.74 dBm)
92.8040 MHZ 833.4630 MHz
20 4 20
E 9.010080011 MHz Y £.991008991 MHZ
N AN A | -
10d ¥ 104 :
/
0 / 0 d 2 t
i \ / ‘
04 1 - 10 d - -
|
204 ]\\ 20d T
-t i e e AT S [P
-3 | AL gbm-
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 832.804 MHz 15.89 dam ML L B32.453 MHZ 15.74 dam
T 1 832.0045 MHz 9.95 dBm Oce Bw 9.010985011 MHz TL L £32.0245 MHz 8.98 dBm Oce Bw £.991008991 MHz
T2 1 8410155 MHz 9.33 dam T2 1 8410155 MHz 9.31 dom

L I ]

Date: 16.FEB.2018 20.57-10

)i ] L.

Date: 16, FEB.2018 20.57:20

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.76 dBm| mili] +dBm
20 841.3430 MHz - B40.7630 MHz
o OccBw 0.030960031 MHz ¥ Oce B 8.051048051 MHz
A P i e Y. Ao NN T2
10 d 10 d a -
{ 3
| L\
od T od k
BUE! f -10d
J \ Ji |
204 )’ \ 20d \
Yo / e
PV i N N -
g P, )Y L S amandl —u ™ .
- N
-40d -40 d
o .
50 df -50 di
60 d -60 db
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 841.343 MHz 15.76 dBm ML B4D.763 MHz 15.54 dBm
TL 1 839.4446 MHz 10.62 dBm Oce Bw 9.030965031 MHz T1 1 839.5045 MHz 8.45 dBm oce Bw 8.951048951 MHZ
T2 1 848.4755 MHz 9.81 dbm T2 1 B45.4555 MHz 9.29 dbm

Date: 16.FEB.2018 20.59.37

] ) [

Cate: 16 FEB.2018 20.58.47

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Date: 16.FEB.2018 21:38:00

pectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] dBm| ™M1[1 15.75 aBm)
- 824.96570 MHz - - 626.62090 MHZ,
dic Bre 1.082517483 MHez| - 3 2.727272727 MHZ]
Fifen N . TL )
10d 104 :
i !
o4 0d
[\ T
-tod \, -10d
\ /
204 20d
\ J
B \ . . LA . \
=se-gRm 7 . = 36 o
40 df -40 di
50 df 50 d
60 d -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.9557 MHz 13.36 dam ML 826.6209 MHz 15.75 dam
T 1 824.15734 MHz 8.29 dBm Oce Bw 1.082517483 MHz TL L 624.13936 MHz 9.16 dBm Oce Bw 2.727272727 MHz
T2 1 825.23986 MHz 8.19 dam T2 1 826.86663 MHz 9.04 dam

L U

Date: 16, FEB.2018 21:08:33

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

L I ]

Date: 16.FEB.2018 21:43.28

rum s
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt BWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 13.52 dBm| 15.07 dBm|
n B36.70420 MHz o 836.42210 MHZ
Mioce By 1.085314685 MHz| 2.733266733 MHZ]
T -
d T \ [ . o A
10 L 10 ; ¥
/ \
o ] - 0 i
/ \ /
-1od 7 - 10 di
20d + \ 20 d .
4 |
el A ~ S SN AL
Ry o T =
-40 d -40 de
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function Function Result |
ML f 836.7042 MHz 13.52 dam ML L 836.4221 MHz 15.37 dam
T 1 835.95734 MHz 6.95 dBm Oce Bw 1.085314685 MHz TL L 835.13936 MHz 9.50 dBm Oce Bw 2.733266733 MHz
T2 1 837.04266 MHz 7.34 dam T2 1 837.87263 MHz 7.99 darm

L U

Cate: 16, FEB.2018 21:13:00

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

L ) ]

Date: 16.FEB.2018 21:44.42

rum pectrum
Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 0dB SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT I Att SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.97 dBm|
0 - 846.90120 MHz
W OccBw 1.088111888 MHZ 2.721278721 MHZ]
. -7 T L A ooy ey
10d L = S v 104 rlﬂ o Vet Vatain®
i / i
o 7 | ° I \
/ Y / 1
-10 f’ r -10 d T
/ \ / \
20 d 1 20 di
/ \ A
04 ! L oe N S v . P
|y ESRT Loy
-40d -40 d
-50 d -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 848.4035 MHz 13.54 dBm ML 545.3012 MHz 15.37 dBm
TL 1 847.75455 MHz 6.80 dBém Oce Bw 1.088111888 MHz T1 1 B846.13936 MHz 8.93 dBm oce Bw 2.721278721 MHZ
T2 1 943.94266 MHz 7.77 dém T2 1 846.86064 MHz 9.70 dBm

L I

Cate: 16 FEB.2018 21:14:14

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 5

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

(=]

L I

Date: 16.FEB.2018 21:23

3 pectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.80 dBm) ™M1[1] 14.43 dBm)
- 825.11100 MHz - 829.9790 MHz
Occ B 4.495504496 MHz Occ B 9.030969031 MHZ
A T2 L L e, N
10d L i S - 104d - = ~
] [ | | /
a o
/ } ]
-10 d - - -10 de
/ \
204 £ y 20d
J \ )
7 \ S AT b e
ARy L 7 == il o &
40 df -40 di
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825.111 MHz 13.80 dam ML 20,979 MHz 14,43 dam
T 1 824.25225 MHz 7.82 dm Oce Bw 4,495504496 MHz TL L £24,4845 MHz 9.01 dBm Oce Bw 9.030969031 MHz
T2 1 828.74775 MHz 7.87 dam T2 1 833.5155 MHz 8.1 dam
L U J L JU J L]
Date! 16.FEB 2018 21:18:42 Date: 16 FEB. 2018 21:28:51
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 12.60 dBm) 14.56 dBm)
- 834.87200 MHz - i 835.7410 MHz
Occ B 4.485514486 MHz - % 9.010989011 MHZ
10d r o~ A 104 e R S VAN S
i {
od 7 |‘ 0 d ]
\
10 df ," 10 d
/ f
204 4 ]\ 20 1
J s ) e
|30 o 30 dhim~
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.872 MHz 12.60 dam ML L B35.741 MHZ 1456 dam
T 1 834.25225 MHz 8.19 dBm Oce Bw 4,485514456 MHz TL L £32.0045 MHz 9.24 dBm Oce Bw 9.010969011 MHz
T2 1 838.73776 MHz 7.99 darm T2 1 8410155 MHz 8.31 dam

L U

Cate: 16, FEB.2018 21:33:19

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

(=]

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.01 dBm| mili] 14.16 dBm|
848.25800 MHz 8476960 MHz
20 20 W1
Oce B 4.505494505 MHz ~ occmw M1 9.010989011 MHz
A o . s o SR AL
wd - . -+ 104 e e
/ i f
0 Y 0
| /
BUE! 4 -10d :
. \ ] /
20 f X 20 + i\
J \ - A (W
0 B ~30. 8
-40d -40 d <
v
50 df -50 di
-60 df -60 di
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 846.258 MHz 13.01 dBm ML 547696 MHz 14.18 dBm
T1 1 844.24226 MHz 6.55 dBém Oce Bw 4.505494505 MHz TL 1 839.5045 MHz 9.60 dém Oce Bw 9.010989011 MHz
T2 1 848.74775 MHz .84 dBm T2 1 B45.5155 MHz 9.18 dbm

L )i

Date: 16.FEB.2018 21:24.23

Cate: 16 FEB.2018 21:34.32

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Date: 16.,FEB.2018 21:51:18

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Li SPURIDUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS [_\ 20 chine ﬂ 5
10 dBm \W 10dBm ! \
0d8 !l 0 dem jl
|
-10 derm: -10 dem
SPURIOUS._LINE_ABS L /
-20 deém 4 -20 dBm f
-30 dam
40 dem j H l\_\
-50 dBm ¥ ]
U V*Jm-’w"""“".ll/ \T‘ e e e .
50 A -
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
515.000 MRz 823,000 MHz 100,000 kHz 522,04805 MRz -52.67 dem -39.87 d& 4. D00 MITE | 849 P00 Wiz 100 000 kHz e 20,18 dBm _QWI
523.000 MH2 | B4.000 MHz 20.000 kiz 823,86064 MHz ~33.76 dbm -20.76 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00150 MHz -35.19 dBm -22.19 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.27872 MHz 20.21 dBm -9.75 dé 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -53.74 dBm -a0.74 dB
Y
I 1 P

Date: 16.FEB. 2018 22.05:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 16.FEB. 2018 21:54:33

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem /.W \ 10 dar“."’""""\
0de } \ i dBn‘( \
-10 dBm : -10 dpm
SPURIOUS_LINE_ABS { \ ‘
-20 dém T -20 :1Brr
-30 dBm I‘i -30 dem
40 dom Wlamns = b o e W “
fH/ [ "‘w\‘] e
50 dem = E \ .
— S0 dem I
" 50 derm —
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922, 35664 MAz -36.18 dem -23.18 d& 547000 MHZ 549,000 MAzZ 100,000 kA2 84—?@2 T 1074 dbm -17W|
823.000 Mrz | 824,000 Mhz 20.000 kiz 523, 99950 iz -39.16 dém -26.16 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -36.77 dBm -23.77 dB
£824.000 MHz 826,000 MHz 100,000 kHz 824,26074 MHz 12.61 dBm -17.39 dB 850,000 MHz 850.000 MH2 166 D00 kHz R0 044D MHz 38.92 dBm or97 B
e ——
T
I - N T

Date: 16.FEB.2018 22.02:42

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 16,FEB. 2018 21:52:56

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS [\ 20 chine ﬂ 5
10 dem \l\ 10 dém ‘ 1|
ods ! 0 dem /
-10 derm l -10 dBm
SPURIOUS INE_ABS \ f
20 dem 'h‘ 20 dem ,1
-30 dBm |
\Mm \
-40 dém k \\
50 dBm
] WWW__J]/# 'M'\-.\w \T““mm
m ~
Start 815.0 MHz 3003 pts Stop 826.0 MHz_|||Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 92293207 MHz -52.72 dém -39.72 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz a??ﬁ MAz 19.73 dBm -mwl
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59650 MHz -33.78 dém -20.78 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -34.55 dBm -21.55 db
£824.000 MHz 826,000 MHz 100,000 kHz 824,25075 MHz 19.94 dBm -10.06 dB B50.000 MHz B80.000 MHz 100000 kHz £E0.01435 Mz ~53.46 chm 4046 b,
T
I 1 P

Date: 16.FEB. 2018 220734

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm = -.\ 10 s \
0ds {/ 'l\ 0 derf ]|
-10 dBm : -10 dpm
SPURIOUS_LINE_ABS J ‘ ‘
20 dem \ 20 dpm
-30 dBm a0 Qg,r
40 derm. Sl -40 dem L W S
— > [
50 dem 1 50 dBm
.——"'_/ T
B BE —
m -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,86813 MHz -36.20 dém -23.20 d& 847.000 MHz §49.000 MHz 100.000 kHz 84840360 MHZ 11.64 dBm -18.36 d&
523,000 MHz £24.000 MHz 20,000 kHz 923,99550 MHz -38.73 dBm -25.73 08 849,000 MHz 850.000 MHz 20,000 kHz £49,00050 MHz -37.78 dBm -24.78 dB
824.000 MHz £26.000 MHz 100.000 kHz 82448851 MHz 12.14 dBm ~17.86 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.09491 MHz -37.70 dbm -24.70 dB
T
I 1 P

Date: 16.FEB. 2018 21:58:10

Date: 16.FEB.2018 22.04:20

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report Report No. : FG811821B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 16,FEB. 2018 21:40:48

Date: 16.FEB. 2018 21:48:07

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Lt SPURIDUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine f\ 5
10 dBm /.\\ 10dBm { |
ods - 0 dem ‘ !
-10 dam ! -10 dBm
SFURIOUS. LTNE ABS \ H
-20 derm L -20 dem—
-30 dam -30 dBm
-40 dm ! h‘ 40 dejrf \\
-50 dBm . - S|
N — N
-60 dBm =
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -52.50 dém -39.50 d& 547 500 MTZ | 845.000 Wi 100.000 kHz 5671528 TIFE 16.61 dBm -uwl
523.000 MH2 | B4.000 MHz 20.000 kiz £23,99750 MHz ~33.56 dbm -20.56 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00350 MHz -34.13 dBm -21.13 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.22877 MHz 18.06 dém ~11.04 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -53.58 dBm -20.98 dB
Y
i J1 "

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 16.FEB. 2018 21.42:25

Date: 16.FEB.2018 21:46:30

] um ka
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dkine S
10 dBm [ - 10 dB ot 7.\
0 dB \ i dBrr} t
[ ] *
-10 d8m : | -10 dpm
SPURIOUS_LINE_ABS ‘ \ ‘
-20 deém l -20 dBm
.30 dem Sl [ 228
40 derm. — zal ~40 dem "-.-.quwr" -
50 dam = 50 dem
R e, P
-60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,92408 MHz -35.71 dBm -22.71 dé 947.000 MHz 849.000 MHz 100.000 kHz 848.01199 MHz 10.64 dBm -19.36 dB
823.000 MHz 524.000 MHz 20.000 kHz 823.98252 MHz -37.76 dém -24.76 dB 349,000 MH= 850.000 MHz 20.000 kHz 340,02647 MHz -38.42 dBm -25.42 dB
824.000 MHz 526,000 MHz 100.000 kHz 524.25075 MHz 10.55 dém -19.45 dB 550000 MHz 860,000 MHz 100.000 kHz 850.06494 MHz -36.91 dBm -23.91 dB
T
) i )

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG811821B

LTE Band 5/ 3MHz / QPSK
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr

Limit ¢heck PABS | SPURIGIE CHMEKARS PABS
Line _$PURIOUS_) INE_ABS PABS Line _§PURIOUS NE_ABS PAES
20 dem (\ 20 dém ( \
|
10 dBm 'H 10 dBm

[ L
|

SPURIOUS_LINE_ABS
-20 dam -20 dBm /

-30 dBm -30 dBm [
-40 dem /f wh'wﬁn | dem f\w’ﬂ, \4
-50 dBm ,'ﬁl f ""I‘M'Ai/ 75%ﬁ" \‘\J‘ —

-10 dBm \H -10 dBm }'

I
S IO I S I . —
-60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -44.29 dém -31.29 de 846.000 MHz 849.000 MHz 100.000 kHz 848,78272 MHz 20.12 dim -9.88 dB

823.000 MHz 824,000 MHz 30.000 kHz 823.99850 MHz -21.12 dBm -8.12 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -21.54 dBm -8.54 dB

824.000 MHz 827.000 MHz 100.000 kHz 82426523 MHz 20.41 dBm -9.59 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -47.33 dbm -34.33 dB

Y
i i i
Date: 16,FEB.2018 20:09:45 Date: 16.FEB 2018 20:21.07

Lowest Band Edge / Full RB Highest Band Edge / Full RB

S um 7

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém Offset 10.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGUECHABEKARS_ PABS

. ; ; AkS Line _§PURIOUS_L[NE_ABS, PAS
20 ghine _FPURIOUS_LINE_ABS P 20 dhine 5
10 dem JETIUS . W 1Evgahwmm-vw~m
0 de JI \‘ dem. T
-10 d8m i -10 dBm ;
SPURIOUS_LINE_ABS I i
20 dam l -20 dBm L
.30 dBm / -30 dém \
-40 dem —— -40 dem A
1 I~ T A I

. e —
S0 dem — -50 dem =
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 821,74025 MHz -32.90 dém -25.90 de 846.000 MHz 849.000 MHz 100.000 kHz 846.,80470 MHz 8.87 dBm -21.13 d&

823.000 MHz 824,000 MHz 30,000 kHz 823,99950 MHz -27.54 dBm -14.54 dB 543,000 MHz 850.000 MHz 20.000 kHz 540,00150 MHz -27.49 dBm -14.48 dB

824.000 MHz 827,000 MHz 100.000 kHz 825,38911 MHz 9.07 dBm -20.93 dB 550.000 MHz 860.000 MHz 100.000 kHz 850.17483 MHz -39.45 dbm -26.46 db
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LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Date: 16,FEB.2018 20:11:22

Date: 16.FEB. 2018 202244

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
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-60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz_|||['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |  Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALlimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,97203 MHz -45.13 dBm -32.13 d& 846.000 MHz §49.000 MHz 100.000 kHz §48,74975 MHz 19.53 dBm -10.47 d&
523.000 MH2 | 694,000 MHz 30.000 kHz £23,99550 MHz ~22.10 dBm -9.10 dB 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -22.36 dBm -9.36 dB
824.000 MHz B27.000 MHz 100.000 kHz 824.22328 MHz 19.05 dém -10.05 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -46.62 dBm -33.62 dB
Y
I 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 16.FEB. 2018 20:14:35

i

Date: 16.FEB.2018 20.25:59

Spectrum L2
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
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Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,82817 MHz -37.47 dBm -24.47 de 846.000 MHz 849.000 MHz 100.000 kHz 847.06244 MHz 7.73 dBm -22.27 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -30.39 dBm -17.35 dB 949,000 MHz 850,000 MHz 30,000 kHz 549,00050 MHz -30.35 dbm -17.35 dB
824.000 MHz 827.000 MHz 100.000 kHz 82492158 MHz 7.86 dBm -22.14 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -37.61 dbm -24.61 dB
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LTE Band 5/ 3MHz / 64QAM
Lowest Band Edge / 1 RB Highest Band Edge /1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
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Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,96404 MHz -45.04 dBém -32.04 de 846.000 MHz 849.000 MHz 100.000 kHz 848,77073 MHz 19.04 dBm -10.96 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -24.84 dBm -11.84 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00150 MHz -24.83 dBm -11.83 dB
824.000 MHz 827.000 MHz 100.000 kHz §24.26823 MHz 18.47 dém ~11.53 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -45.82 dbm -32.682 dB
Y
) i )
Date: 16,FEB.2018 21:10:20 Date: 16.FEB.2018 21:16:01

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um ka
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
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e
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 82287612 MHz -36.73 dém -23.73 de 846.000 MHz 849.000 MHz 100.000 kHz 846,49900 MHz 6.99 dBm -23.01 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -31.86 dBm -18.86 dB 949,000 MHz 850,000 MHz 30,000 kHz 340,00050 MHz -31.62 dbm -19.62 dB
824.000 MHz 827.000 MHz 100.000 kHz 82633616 MHz 7.32 dBm -22.68 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -37.03 dbm -24.03 dB
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SPORTON INTERNATIONAL INC. Page Number 1 A4-24 of 41

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG811821B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit #heck BAES | SPURIGECHHEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PAS
20 dhin® —pPURIOUS. LINE_ABS PABS 20 dimE n g
N
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purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,21279 MHz -44,34 dBm -31.34 de '844.000 MHz 849.000 MHz 100.000 kHz 848.63287 MHz 20.42 dBim -9.58 di
823.000 MHz 824,000 MHz 50.000 kHz 82399750 MHz -24.34 dBm -11.34 dB 49,000 MHz 850.000 MHz 50.000 kHz 849,00150 MHz -25.20 dBm -12.20 dB
824.000 MHz 529,000 MHz 100.000 kHz 824.35714 MHz 20.39 dBm -9.61 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.81419 MHz -49.52 dBm -36.52 dB
Y
] j >

Date: 16.,FEB.2018 20-30:03

Date: 16.FEB. 2018 20:41:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 16.FEB. 2018 20:33:17

Date: 16.FEB.2018 20.44.40

Spectrum L

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
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[ R
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Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc: | pPowerabs | ALimit

515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz ~38.56 dBm -25.56 05 544,000 Mz | 849,000 Mz 100.000 KAz FrFaT T -zan

523,000 MHz £824.000 MHz 50.000 kiz 823,99650 MHz -29.85 dBm -16.85 8 849,000 MHz 850.000 MHz 50,000 kHz 849,00250 MHz -29.57 dBm -16.97 dB

824.000 MHz £29.000 MHz 100.000 kHz £28,04346 MHz &.46 dBm ~23.54 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.26474 MHz -39.29 dbm -26.29 dB

T
Il 1 P
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

Date: 16.,FEB.2018 20:31:40

Date: 16.FEB. 2018 20:43.03
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Rangelow | Rangeup | REBW | Frequency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

§15.000 MHz 923.000 MHz 100.000 kHz 822.19680 MHz -45.32 dem -32.32 dB 544.000 MHZ 849.000 MRz 100,000 kHz 548.68282 MHz 19.43 dBm 10.57 dB

823.000 MHz 524.000 MHz 50.000 kHz 823.99850 MHz -24.85 dBm -11.85 dB 49,000 MHz 850.000 MHz '50.000 kHz 849,00050 MHz -26.21 dBm -13.21 dB

824.000 MHz 529,000 MHz 100.000 kHz 824.35714 MHz 19.56 dBm -10.44 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,80420 MHz -50.32 dBm -37.32 dB

T
] j >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um L

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
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__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 922,81210 MAz -38.02 dem -25.09 de 544000 MHZ 849,000 MHZ 100,000 kA2 844.07163 Mhz 540 dom —24.51 0B

523,000 MHz £824.000 MHz 50.000 kiz 923.99650 MHz -33.18 dBm -20.18 8 849,000 MHz 850.000 MHz 50,000 kHz £49,00050 MHz -33.97 dBm -20.97 dB

824.000 MHz £29.000 MHz 100.000 kHz £28,16334 MHz 5.48 dBm -24.52 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -38.93 dbm -25.93 dB
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LTE Band 5/5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 16.,FEB.2018 21:20:29

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
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@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine m 5
10 dem ",\ 10 dém {
0ds / \‘ 0 dem J‘ H
-10 derm - \ -10 dBm .
-20 deém T : -20 dBm j 4
-30 dBm /; -30 dBm j \
40 derm / fﬂl 40 dBm ﬂ
HIANAY
-50 dem al % T ! t N JE B - + .
M| g e foha? W N
i 50 derm
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| 'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,15684 MAz -45.34 dem -32.34 d& 844.000 MHZ 849,000 MHZ 100,000 kA2 840.61768 Mz 16,48 cbm 1.5 08
523.000 MH2 | 694,000 MHz £0.000 kHz £23,59850 MHz ~26.56 dbm -13.96 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00250 MHz -26.36 dBm -13.36 dB
£24.000 MHz 529.000 MHz 100.000 kHz 824.34715 MHz 18.95 dBm -11.05 dB& 850.000 MHz 860.000 MHz 100.000 kHz £50,80420 MHz -48.60 dBm -35.60 dB
T
I 1 P

Date: 16.FEB.2018 21:26:10

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 16.FEB. 2018 21:22:06
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Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,92408 Mhz -37.63 dem -24.63 d& 544000 MHZ 849,000 MHZ 100,000 kA2 844.61668 MAZ 466 dbm 2501 dB
823.000 Mrz | 82+4.000 Mz £0.000 kHz 523, 99950 Wiz -33.61 dém -20.61d8 849,000 MHz 850,000 MHz 50.000 kHz £49,00150 MHz -34.75 dbm -21.75 dB
£24.000 MHz 529.000 MHz 100.000 kHz B27.92358 MHz 5.27 dem -24.73 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -38.89 dBm -25.89 dB
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LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 20,19081 MHz ~44.55 dém -31.56 dB 835.000 MiZ | B45 o0 Wiz 100,000 Kiz e e e 20365 B _QWI
523.000 MHz | B94.000 MHz 160.000 khz 823,59750 MHz -31.55 dbm -18.55 d8 849.000 MHz  850.000 MHz 100,000 kHz £49,00150 MHz -32.47 cBm -19.47 dB
824.000 MHz B34.000 MHz 100.000 kHz 824.60440 MHz 20.40 dBm -9.60 di 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -53.70 dBm -20.70 dB
T
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Date: 16.FEB. 2018 21:01:44
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Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,87612 MAz -30.13 dem -26.13 dB 539,000 MHZ 849,000 MHZ 100,000 kA2 842.60140 Mhz 361 dom -zeﬁl
523,000 MHz £24.000 MHz 100,000 kHz 923,99550 MHz -30.26 dém -17.26 8 849,000 MHz 850.000 MHz 100,000 kHz £49,00050 MHz -32.00 dBm -19.00 dB
£24.000 MHz 534.000 MHz 100.000 kHz 528.54046 MHz 3.39 dBm -26.51 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -38.25 dBm -25.25 dB
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LTE Band 5/ 10MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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m x| spectrum

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
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Spurious EmissiuTs ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 820.20679 MHz -45.47 dBm -32.47 dB 839.000 MHz 549,000 MHz 100.000 kHz 848,41558 MHz 19.43 dBm -10.57 dB
823.000 MHz 824,000 MHz 100.000 kHz 823,99351 MHz -32.27 dBm -20.27 dB 540,000 MHz 850,000 MHz 100.000 kHz 840,00350 MHz -32.69 dBm -19.50 dB
824.000 MHz 934,000 MHz 100.000 kHz 824,61439 MHz 19.19 dBm -10.81 dB 550.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -53.97 dBm -40.97 dB
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,91608 Mhz -38.67 dem ~25.07 db 539.000 MHz 849,000 MHZ 100,000 kA2 842.03177 Mhz 2,83 dbm —27.17 dB
£23.000 MHz 824,000 MHz 100.000 kHz 823,99950 MHz -35.20 dm -22.20 8 949.000 MHz 850,000 MHz 100,000 kHz 249,00849 MHz -35.24 dBm -22.24 dB
824.000 MHz £34.000 MHz 100.000 kHz 624.80420 MHz 2.76 dém ~27.24. d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -38.26 dbm -25.26 dBb
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SPORTON LAB.

FCC RF Test Report Report No. : FG811821B

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 16.,FEB. 2018 21:30:38

Date: 16.FEB. 2018 21:36:20
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815.000 MHz 823.000 MHz 100.000 kHz 920.17483 MHz -45.19 dém -32.19 d& 530.000 MHz ﬁsﬁ%mz 100.000 kHz a??ﬁ MAz 18.85 dBm -uml
923.000 Mrz | 824,000 Mz 160.000 khz £23,599550 MHz -35.62 dém -22.62 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,00749 MHz -35.64 dBm -22.64 dB
£24.000 MHz 534,000 MHz 100,000 kHz 824,62438 MHz 18.19 dBm -11.81 dB B50.000 MHz B80.000 MHz 100000 kHz £55.75221 Mz 54 20 dbm —+1lo0 B
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515.000 MAz | 823.000 MHZ 100,000 kHz 822,97203 MHz -38.62 dbm -25.62 05 539,000 Mz | 849,000 Mz 100.000 KAz 34119261 Wz 173 dbm -zaﬁl
523,000 MHz £24.000 MHz 100,000 kHz 923.99650 MHz -36.22 dm -23.22 8 849,000 MHz 850.000 MHz 100,000 kHz 849,00150 MHz -37.03 dBm -24.03 dB
£24.000 MHz 534.000 MHz 100.000 kHz 529.22977 MHz 1.77 dBm -26.23 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -39.80 dBm -26.80 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -54.94 dBm -41.94 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -55,39 dBm -42,39 dB
860,000 MHz 1.000 GHz 100.000 kHz 975.03497 MHz -57.02 dBm -44,02 dB 860,000 MHz 1,000 GHz 100.000 kHz 926.36364 MHz -57.02 dBm -44,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88825 GHz -47.20 dBm -34.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99825 GHz -47.02 dBm -34.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87677 GHz -41.71 dBm -28.71 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -41,78 dBm -28.78 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.83504 GHz -43.88 dBm -30.88 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.43614 GHz -44,14 dBm -31,14 d&
_—
{ 1 J o ( )it J o
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Middle Channel / QPSK

Middle Channel / 16QAM
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Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 804.99625 MHz -58.07 dBm -45.07 dB 30.000 MHz 815.000 MHz 100.000 kHz 776.35807 MHz -58.13 dBm -45,13 dB
860,000 MHz 1.000 GHz 100.000 kHz 967.06294 MHz =57.17 dBm -44,17 dB 860,000 MHz 1,000 GHz 100.000 kHz 921.04835 MHz -56.96 dBm -43,96 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67208 GHz -46.24 dBm -33.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -46.76 dBm -33.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz -41.77 dBm -28.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -41,70 dBm -28.70 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.82554 GHz -43.77 dBm -30.77 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.84304 GHz -44,03 dBm -31.03 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 5/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 16 FEB 2018 22:08:27

Date: 16 FEB 2018 22:08:21

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -58.02 dBm -45.02 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -57.89 dBém -44,89 dB
860,000 MHz 1.000 GHz 100.000 kHz 982.16783 MHz -57.09 dBm -44,00 dB 860,000 MHz 1,000 GHz 100.000 kHz 950.41958 MHz -56.93 dBm -43,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -46.82 dBm -33.82 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -46.65 dBm -33.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86677 GHz -41.67 dBm -28.67 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -41,78 dBm -28.78 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.41115 GHz -43.87 dBm -30.87 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.40815 GHz -43.86 dBm -30.86 di
{ 1 J L] ( )| J

LTE Band 5/ 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -55.35 dBm -42,35 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -55.45 dBm -42.45 dB
860,000 MHz 1.000 GHz 100.000 kHz 934 75524 MHz =-57.12 dBm -44,12 dB 860,000 MHz 1,000 GHz 100.000 kHz 975.87413 MHz -56.82 dBm -43,82 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85076 GHz -47.09 dBm -34.09 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98925 GHz -47.24 dBm -34.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -41.69 dBm -28.69 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87577 GHz -41,96 dBm -28.96 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.41515 GHz -44.03 dBm -31.03 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.40365 GHz -44.09 dBm -31,09 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 16 FEB 2018 20017:56

Date: 16.FEB 2018 20-18:50

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B804.21164 MHz -58.06 dBm -45.06 dB 30.000 MHz 815.000 MHz 100.000 kHz 771.25812 MHz -58.18 dBm -45,18 dB
860,000 MHz 1.000 GHz 100.000 kHz 946.36364 MHz =-57.00 dBm -44,00 dB 860,000 MHz 1,000 GHz 100.000 kHz 994, 19580 MHz -57.03 dBm -44,03 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -46.98 dBm -33.98 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -46.20 dBm -33.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84977 GHz -41.90 dBm -28.90 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85477 GHz -41,91 dBm -28.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.82654 GHz -43.97 dBm -30.97 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.84354 GHz -44,12 dBm -31.12 dg
{ 1 J L] ( )|

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum - Spect 1 -
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B06.56547 MHz -57.94 dBm -44.94 dB 30.000 MHz 815.000 MHz 100.000 kHz 697.89730 MHz -57.91 dBm -44,91 dB
860,000 MHz 1.000 GHz 100.000 kHz 909.02098 MHz -56.86 dBm -43,86 dB 860,000 MHz 1,000 GHz 100.000 kHz 915.87413 MHz -57.04 dBm -44,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -46.93 dBm -33.93 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -47.06 dBm -34.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41.51 dBm -28.51 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86627 GHz -41,892 dBm -28.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.83904 GHz -44.,06 dBm -31.06 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.83454 GHz -44.07 dém -31.07 d&
( I J ] ( ) ]
Date: 16.FEB.2018 202652 Date: 16.FEB.2018 20.27.46
SPORTON INTERNATIONAL INC. Page Number 1 A4-33 of 41

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 16 FEB 2018 20:35:48

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -55.66 dBm -42.66 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -56.04 dBm -43.04 dB
860,000 MHz 1.000 GHz 100.000 kHz 981.60839 MHz -56.99 dBm -43,99 dB 860,000 MHz 1,000 GHz 100.000 kHz 955.31469 MHz -57.15 dBm -44,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89475 GHz -47.17 dBm -34.17 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99125 GHz -46.81 dBm -33.81dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -42.06 dBm -29.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -41,76 dBm -28.76 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.41115 GHz -43,90 dBm -30.90 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.39815 GHz -44,14 dBm -31,14 d&
{ 1 J L] ( )|
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Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum - Spect 1 -
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -58.11 dBm -45.11 dB 30.000 MHz 815.000 MHz 100.000 kHz 728.88931 MHz -58.07 dBém -45,07 dB
860,000 MHz 1.000 GHz 100.000 kHz 983.14685 MHz -56.97 dBm -43,97 dB 860,000 MHz 1,000 GHz 100.000 kHz 892.37762 MHz -57.14 dBm -44,14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -46.18 dBm -33.18 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -46.42 dBm -33.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94626 GHz -41.77 dBm -28.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -41,87 dBm -28.87 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.83254 GHz -43,96 dBm -30.96 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.83454 GHz -44,10 dBm -31.10 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 16 FEB 2018 20047:10

Date: 16.FEB 2018 20-48:04

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 725.75087 MHz -57.95 dBm 44,95 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -58.08 dém -45,08 dB
860,000 MHz 1.000 GHz 100.000 kHz 947.62238 MHz =-57.10 dBm -44,10 dB 860,000 MHz 1,000 GHz 100.000 kHz 942, 16783 MHz -56.82 dBm -43,82 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89525 GHz -47.01 dBm -34.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98675 GHz -46.99 dBm -33.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87877 GHz -41.83 dBm -28.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -41,92 dBm -28.92 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.41415 GHz -44,13 dBm -31.12 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.82404 GHz -43,98 dBm -30.98 d&
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -56.07 dBm -43.07 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -55,19 dBm -42,19 dB
860,000 MHz 1.000 GHz 100.000 kHz 976.57343 MHz -56.97 dBm -43,97 dB 860,000 MHz 1,000 GHz 100.000 kHz 977.55245 MHz -57.14 dBm -44,14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -47.02 dBm -34.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97976 GHz -47.18 dBm -34.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -41.79 dBm -28,79 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85327 GHz -41,89 dBm -28.,89 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.41765 GHz -44.05 dBm -31.05 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.83454 GHz -43.95 dBm -30.95 dB
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LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 16 FEB 2018 20:58:33

Date: 16.FEB 2018 20:58:27
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30.000 MHz 815.000 MHz 100.000 kHz 719.86632 MHz -58.02 dBm -45.02 dB 30.000 MHz 815.000 MHz 100.000 kHz 734.77386 MHz -58.10 dBm -45,10 dB
860,000 MHz 1.000 GHz 100.000 kHz 979.23077 MHz -56.77 dBm -43,77 dB 860,000 MHz 1,000 GHz 100.000 kHz 987.90210 MHz -56.88 dBm -43,88 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -46.84 dBm -33.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97926 GHz -47.25 dBm -34.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87277 GHz -41.82 dBm -28.82 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98325 GHz -41,63 dBm -28.63 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.42914 GHz -44,14 dBm -31.14 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.83054 GHz -44,12 dBm -31.12 dg
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Highest Channel / QPSK
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.05772 MHz -57.89 dBm -44.89 dB 30.000 MHz 815.000 MHz 100.000 kHz 709.66642 MHz -58.07 dBém -45,07 dB
860,000 MHz 1.000 GHz 100.000 kHz 860.06993 MHz =-57.16 dBm -44,16 dB 860,000 MHz 1,000 GHz 100.000 kHz 991.53846 MHz -56.98 dBm -43,98 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88625 GHz -46.84 dBm -33.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -46.83 dBm -33.83 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -41.84 dBm -28.84 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88176 GHz -41,95 dBm -28.95 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.83054 GHz -43.88 dBm -30.88 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.40465 GHz -43.93 dBm -30.93 d&
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